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	New product information	

	

	Launched in the UK (or licence change for existing products)

	Ipilimumab (Yervoy)
50mg in 10mL and 200mg in 40mL vials
	Use in combination with nivolumab for the treatment of adults with mismatch repair deficient or microsatellite instability‑high colorectal cancer in the first-line treatment of unresectable or metastatic colorectal cancer [new indication]

	Latanoprost (Catiolanze) 50micrograms/mL eye drops in 0.3mL single dose container
	Reduction of elevated intraocular pressure (IOP) in adults with open angle glaucoma or ocular hypertension, and reduction of elevated IOP in children aged ≥4 years and adolescents with elevated IOP and paediatric glaucoma [new preservative-free formulation]

	Lazertinib (Lazcluze)
80mg and 240mg tablets
	Use in combination with amivantamab for the first-line treatment of adults with advanced non-small cell lung cancer with epidermal growth factor receptor exon 19 deletions or exon 21 L858R substitution mutations

	Mirikizumab (Omvoh)
100mg in 1mL prefilled pen and 300mg in 15mL vial
	Treatment of adults with moderately to severely active Crohn´s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic treatment [new indication]

	Nivolumab (Opdivo) 
40mg in 4mL, 100mg in 10mL, 120mg in 12mL and 240mg in 24mL vials
	Use in combination with ipilimumab for the treatment of adults with mismatch repair deficient or microsatellite instability‑high colorectal cancer in the first-line treatment of unresectable or metastatic colorectal cancer [new indication]

	Pembrolizumab (Keytruda) 
100mg in 4mL vial
	Use in combination with chemoradiotherapy (external beam radiation therapy followed by brachytherapy) for the treatment of FIGO 2014 Stage III to IVA locally advanced cervical cancer in adults who have not received prior definitive therapy [new indication]

	Progesterone (Prometrium)
400mg vaginal capsule
	Prevention of miscarriage in women presenting with bleeding in the first trimester of pregnancy and have a history of recurrent miscarriages 
[new 400mg vaginal capsule formulation]

	Sodium thiosulfate (Pedmarqsi)
8g in 100mL vial
	Prevention of ototoxicity induced by cisplatin chemotherapy in patients aged 1 month to 17 years with localised, non-metastatic, solid tumours [new formulation with new indication]

	Trastuzumab deruxtecan (Enhertu) 
100mg vial
	Treatment of adults with unresectable or metastatic HER2-positive (IHC3+) solid tumours who have received prior treatment or who have no satisfactory alternative treatment options [new indication]
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	This newsletter is produced by SPS Horizon Scanning and highlights recent new product launches and medicines regulatory changes. More detailed information on medicines estimated to become available for use in the next 2 financial years and on marketed medicines expected to have major new indications approved is in Prescribing Outlook.




	If you do not wish to continue receiving NDO Newsletter log in and update your profile at www.ukmi.nhs.uk/ndo

	In September 2011 | 229 monographs updated | 14 evidence-based evaluations added | 2,200 registered NDO users



	This is a NHS document not to be used for commercial purposes

	New Medicines News is one of several horizon scanning resources produced by the Specialist Pharmacy Service to support managed introduction of new medicines into the NHS, to help organisations develop medicines management policies and to inform prescribing decisions when a product has been launched. 
For more information or if you have a question about this newsletter, contact nwmedinfo@nhs.net.




	
	Regulatory changes in the UK or EU	

	

	Approved in the UK

	Acoramidis (Beyonttra)
356mg tablet
	Treatment of wild-type or variant transthyretin amyloidosis in adults with cardiomyopathy

	Aflibercept biosimilar (Pavblu)
3.6mg in 0.09mL prefilled syringe and 4mg in 0.1mL vial
	Use in adults for the treatment of neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularisation

	Belantamab mafodotin (Blenrep)
70mg and 100mg vials
	Use in combination with bortezomib and dexamethasone for the treatment of adults with multiple myeloma who have received at least one prior therapy and use in combination with pomalidomide and dexamethasone for the treatment of adults with multiple myeloma who have received at least one prior therapy including lenalidomide

	Denosumab biosimilar (Obodence)
60mg in 1mL prefilled syringe
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures (in postmenopausal women Obodence significantly reduces the risk of vertebral, non-vertebral and hip fractures), treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures (in men with prostate cancer receiving hormone ablation, Obodence significantly reduces the risk of vertebral fractures) and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adult patients at increased risk of fracture

	Denosumab biosimilar (Xbryk)
120mg in 1.7mL vial
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity

	Influenza vaccine 
(Supemtek TIVr)
Single-dose prefilled syringe
	Active immunisation for the prevention of influenza disease in adults

	Marstacimab (Hympavzi)
150mg in 1mL prefilled pen and syringe
	Routine prophylaxis of bleeding episodes in patients aged ≥12 years, weighing ≥35kg, with severe haemophilia A (congenital factor VIII deficiency, FVIII < 1%) without factor VIII inhibitors, or severe haemophilia B (congenital factor IX deficiency, FIX < 1%) without factor IX inhibitors

	Mirikizumab (Omvoh)
100mg in 1mL and 200mg in 2mL prefilled syringes, and 200mg in 2mL prefilled pen
	Treatment of adults with moderately to severely active Crohn´s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic treatment [new formulation with new indication]

	Obecabtagene autoleucel (Aucatzyl)
10x106 CAR-positive viable T cells/mL in 10-20mL or 30-70mL bags
	Treatment of adults with relapsed or refractory B-cell precursor acute lymphoblastic leukaemia

	Omaveloxolone (Skyclarys)
50mg capsule
	Treatment of Friedreich’s ataxia in adults and adolescents aged ≥16 years

	Tocilizumab biosimilar (Avtozma)
162mg in 0.9mL prefilled pen
	Use in combination with methotrexate (MTX) or as monotherapy for treatment of severe, active and progressive rheumatoid arthritis (RA) in adults not previously treated with MTX, and treatment of moderate to severe active RA in adults who have either responded inadequately to, or who were intolerant to, previous therapy with one or more disease-modifying anti-rheumatic drugs or tumour necrosis factor antagonists; Use in combination with MTX or as monotherapy for treatment of active systemic juvenile idiopathic arthritis in patients aged ≥12 years who have responded inadequately to previous therapy with NSAIDs and systemic corticosteroids; Use in combination with MTX or as monotherapy for treatment of juvenile idiopathic polyarthritis (rheumatoid factor positive or negative and extended oligoarthritis) in patients aged ≥12 years who have responded inadequately to previous therapy with MTX; Treatment of giant cell arteritis in adults

	

	
	






	Regulatory changes in the UK or EU	

	

	Approved in the UK (continued)

	Tocilizumab biosimilar (Avtozma)
162mg in 0.9mL prefilled syringe
	Use in combination with methotrexate (MTX) or as monotherapy for treatment of severe, active and progressive rheumatoid arthritis (RA) in adults not previously treated with MTX, and treatment of moderate to severe active RA in adults who have either responded inadequately to, or who were intolerant to, previous therapy with one or more disease-modifying anti-rheumatic drugs or tumour necrosis factor antagonists; Use in combination with MTX or as monotherapy for treatment of active systemic juvenile idiopathic arthritis in patients aged ≥1 year who have responded inadequately to previous therapy with NSAIDs and systemic corticosteroids; Use in combination with MTX or as monotherapy for treatment of juvenile idiopathic polyarthritis (rheumatoid factor positive or negative and extended oligoarthritis) in patients aged ≥2 years who have responded inadequately to previous therapy with MTX; Treatment of giant cell arteritis in adults

	Tocilizumab biosimilar (Avtozma)
80mg in 4mL, 200mg in 10mL and 400mg in 20mL vials
	Use in combination with methotrexate (MTX) or as monotherapy for treatment of severe, active and progressive rheumatoid arthritis (RA) in adults not previously treated with MTX, and treatment of moderate to severe active RA in adults who have either responded inadequately to, or who were intolerant to, previous therapy with one or more disease-modifying anti-rheumatic drugs or tumour necrosis factor antagonist; Treatment of coronavirus disease 2019 (COVID-19) in adults who are receiving systemic corticosteroids and require supplemental oxygen or mechanical ventilation; Use in combination with MTX or as monotherapy for treatment of active systemic juvenile idiopathic arthritis in patients aged ≥2 years who have responded inadequately to previous therapy with NSAIDs and systemic corticosteroids; Use in combination with MTX or as monotherapy for treatment of juvenile idiopathic polyarthritis (rheumatoid factor positive or negative and extended oligoarthritis) in patients aged ≥2 years who have responded inadequately to previous therapy with MTX; Treatment of chimeric antigen receptor T cell-induced severe or life-threatening cytokine release syndrome in adults and paediatric patients aged ≥2 years

	Ustekinumab biosimilar (Wezenla)
45mg in 0.5mL and 90mg in 1mL prefilled pens
	Treatment of moderate to severe plaque psoriasis in adults who failed to respond to, or who have a contraindication to, or are intolerant to other systemic therapies including ciclosporin, methotrexate (MTX) or PUVA (psoralen and ultraviolet A), treatment of moderate to severe plaque psoriasis in children and adolescent patients aged ≥6 years who are inadequately controlled by, or are intolerant to, other systemic therapies or phototherapies, use alone or in combination with MTX for the treatment of active psoriatic arthritis in adults when the response to previous non-biological disease-modifying anti-rheumatic drug therapy has been inadequate, treatment of adults with moderately to severely active Crohn´s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a tumour necrosis factor antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies [new prefilled pen formulations]

	

	
	







	Regulatory changes in the UK or EU	

	
	

	Recommended for approval in the UK or EU 

	Acalabrutinib (Calquence)
	Use in combination with venetoclax with or without obinutuzumab for the treatment of adults with previously untreated chronic lymphocytic leukaemia [EU] [new indication]

	Baloxavir (Xofluza)
	Treatment of uncomplicated influenza in patients aged ≥3 weeks and post‑exposure prophylaxis of influenza in individuals aged ≥3 weeks [EU] 
[licence change from use only in people aged ≥1 year]

	Brentuximab vedotin (Adcetris)
	For adults with previously untreated CD30+ Stage IIB with risk factors, Stage III or Stage IV Hodgkin lymphoma in combination with etoposide, cyclophosphamide, doxorubicin, dacarbazine, dexamethasone [EU] [new indication]

	Denosumab biosimilar (Denbrayce)
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity [EU]

	Denosumab biosimilar (Denosumab BBL)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Denosumab biosimilar (Enwylma)
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity [EU]

	Denosumab biosimilar (Izamby)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Denosumab biosimilar (Junod)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Denosumab biosimilar (Vevzuo)
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity [EU]

	Denosumab biosimilar (Yaxwer)
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity [EU]

	Denosumab biosimilar (Zadenvi)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Deutivacaftor + tezacaftor + vanzacaftor (Alyftrek)
	Treatment of cystic fibrosis (CF) in people aged ≥6 years who have at least one non-class I mutation in the CF transmembrane conductance regulator gene [EU]

	Diflunisal (Attrogy)
	Treatment of hereditary transthyretin-mediated amyloidosis in adults with stage 1 or stage 2 polyneuropathy [EU] [new formulation with new indication]

	
	

	
	






	Regulatory changes in the UK or EU	

	
	

	Recommended for approval in the UK or EU (continued)

	Efgartigimod alfa (Vyvgart)
	Monotherapy for the treatment of adults with progressive or relapsing active chronic inflammatory demyelinating polyneuropathy after prior treatment with corticosteroids or immunoglobulins [EU] [new indication for subcutaneous formulation]

	Givinostat (Duvyzat)
	Treatment of Duchenne muscular dystrophy in ambulant patients aged ≥6 years, with concomitant corticosteroid treatment [EU]

	Mercaptamine (Cystadrops)
	Treatment of corneal cystine crystal deposits in adults and children aged ≥6 months with cystinosis [EU] [licence change from use only in patients aged ≥2 years]

	Octreotide (Oczyesa)
	Maintenance treatment in adults with acromegaly who have responded to and tolerated treatment with somatostatin analogues [EU]

	Omalizumab biosimilar (Omlyclo)
	Chronic spontaneous urticaria and other Xolair indications [EU] 
[new 75mg in 0.5mL and 150mg in 1mL prefilled pen formulations]

	Remdesivir (Veklury)
	Treatment of coronavirus disease 2019 (COVID‑19) in adults and paediatric patients (aged ≥4 weeks and weighing ≥3kg) who do not require supplemental oxygen and who are at increased risk of progressing to severe COVID-19 [EU] 
[licence change from use only in adults and paediatric patients weighing ≥40kg who do not require supplemental oxygen and who are at increased risk of progressing to severe COVID-19]

	Riociguat (Adempas)
	Treatment of pulmonary arterial hypertension in paediatric patients aged 6 to 17 years with WHO Functional Class II to III in combination with endothelin receptor antagonists [EU] [licence change from use only in those weighing ≥50kg and new granules for oral suspension formulation]

	Sepiapterin (Sephience)
	Treatment of hyperphenylalaninaemia in adult and paediatric patients with phenylketonuria [EU]

	Teprotumumab (Tepezza)
	Use in adults for the treatment of moderate to severe thyroid eye disease [EU]

	Trastuzumab (Dazublys)
	Treatment of adults with HER2-positive metastatic breast cancer (MBC), as monotherapy for the treatment of those patients who have received at least two chemotherapy regimens for their metastatic disease, in combination with paclitaxel for the treatment of those patients who have not received chemotherapy for their metastatic disease and for whom an anthracycline is not suitable, in combination with docetaxel for the treatment of those patients who have not received chemotherapy for their metastatic disease, and in combination with an aromatase inhibitor for the treatment of postmenopausal patients with hormone-receptor-positive MBC, not previously treated with trastuzumab; Treatment of adults with HER2-positive early breast cancer, following surgery, chemotherapy (neoadjuvant or adjuvant) and radiotherapy (if applicable), following adjuvant chemotherapy with doxorubicin and cyclophosphamide in combination with paclitaxel or docetaxel, in combination with adjuvant chemotherapy consisting of docetaxel and carboplatin, and in combination with neoadjuvant chemotherapy followed by adjuvant Dazublys therapy for locally advanced (including inflammatory) disease or tumors >2cm in diameter; Metastatic gastric cancer, in combination with capecitabine or 5-fluorouracil and cisplatin for the treatment of adults with HER2 positive metastatic adenocarcinoma of the stomach or gastro-esophageal junction who have not received prior anti-cancer treatment for their metastatic disease

	Vutrisiran (Amvuttra)
	Treatment of wild-type or hereditary transthyretin amyloidosis in adults with cardiomyopathy [EU] [new indication]

	Zanidatamab (Ziihera)
	Use as monotherapy for the treatment of adults with unresectable locally advanced or metastatic HER2-positive (IHC3+) biliary tract cancer previously treated with at least one prior line of systemic therapy [EU]

	Zoonotic influenza vaccine (H5N8) (Zoonotic influenza vaccine Seqirus)
	Active immunisation against H5 subtype influenza A viruses in individuals aged ≥6 months [EU] [licence change from use only in adults] Note: Already licensed in the UK

	
	

	
	






	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU

	Aflibercept (Eylea 114.3mg/mL)
	Treatment of wet age-related macular degeneration and all other Eylea 114.3m/mL indications [EU] [new 24-weekly maintenance dosing regimen]

	Aflibercept (Eylea 114.3mg/mL)
	Use in adults for the treatment of visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO) [EU] [new indication]

	Asciminib (Scemblix)
	Treatment of adults with Philadelphia chromosome-positive chronic myeloid leukaemia in chronic phase harbouring the T315I mutation [EU] [new indication and new 100mg tablet formulation]

	Deutetrabenazine 
(Austedo, Austedo XR)
	Treatment of tardive dyskinesia in adults [EU]

	Dupilumab (Dupixent)
	Treatment of moderate to severe chronic spontaneous urticaria in adults and adolescents aged ≥12 years whose disease is inadequately controlled by H1 antihistamines and who are naive to anti-IgE therapy [EU] [new indication]

	Estetrol (Donesta)
	Use as hormone replacement therapy for oestrogen deficiency symptoms in postmenopausal women [EU]

	Inebilizumab (Uplizna)
	Use as add-on to standard therapy for the treatment of adults with generalised myasthenia gravis [EU] [new indication]

	Levacetylleucine (Aqneursa)
	Chronic treatment of Niemann-Pick disease type C in adults and children from birth [EU]

	Lomitapide (Lojuxta)
	Treatment of paediatric patients aged ≥5 years with homozygous familial hypercholesterolaemia [EU] [licence change from use only in adults and new 2mg capsule formulation]

	Mepolizumab (Nucala)
	Add-on maintenance treatment for adults with chronic obstructive pulmonary disease with an eosinophilic phenotype [EU] [new indication]

	Omalizumab biosimilar (Omlyclo)
	Chronic spontaneous urticaria and other Xolair indications [EU] 
[new 300mg in 2mL injection formulation]

	Paltusotine 
	Treatment and long-term maintenance therapy of acromegaly in adults [EU]

	Plozasiran (Redemplo)
	Treatment of familial chylomicronaemia syndrome [EU]

	Pretomanid (Dovprela)
	Use in combination with bedaquiline, linezolid and moxifloxacin the treatment of adults with pulmonary tuberculosis due to Mycobacterium tuberculosis resistant to rifampicin, with or without resistance to isoniazid [EU] [new indication]

	Remibrutinib 
	Treatment of chronic spontaneous urticaria in patients with inadequate response to H1 antihistamine [EU]

	Semaglutide 
	Treatment of non-cirrhotic metabolic dysfunction-associated steatohepatitis with liver fibrosis [EU] [new indication]

	Tafasitamab (Minjuvi)
	Use in combination with lenalidomide and rituximab for treatment of adults with relapsed or refractory follicular lymphoma after at least one line of systemic therapy [EU] [new indication]

	Tovorafenib (Ojemda)
	Treatment of paediatric low-grade glioma [EU]

	Zuranolone (Zurzuvae)
	Treatment of postpartum depression in adults [EU]

	
	

	
	

	Other UK/EU developments

	Mavacamten (Camzyos)
	Treatment of symptomatic non-obstructive hypertrophic cardiomyopathy in adults – development discontinued (lack of efficacy)

	Somatrogon (Ngenla)
	Treatment of adults with growth hormone deficiency – EU filing withdrawn

	Troriluzole (Dazluma)
	Treatment of spinocerebellar ataxia genotype 3 in adults – EU filing withdrawn
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